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BT: AUTOMATIC REVERSE FEED MECHANISM
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This is the parts list for auto back tack, auto foot lift mechanism of LSWNH machines.
Common parts are indicated on the parts list of LSWNH-8BL-20/LSWNH-28BL—-20.
Refer to the parts list of LSWNH-8BL-20/-28BL-20 together when you use this parts list.
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AUTOMATIC REVERSE FEED MECHANISM (PNEUMATIC)
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AUTOMATIC REVERSE FEED MECHANISM (PNEUMATIC)

HREsS | BH
No | PARTS No| QTY e DESCRIPTION
1 | 40573C 1 [ BTZ7SUH (38) BACK TACK CYLINDER COMPLETE
2 | 40573 1 | BTTF>ULH BACK TACK CYLINDER
3 [60123-02| 1 |EE#FIFL—F JOINT
4 160123-03| 1 |Ha LY SILENCER
5 | 28024 4 |7 EHRE SCREW M5X0.8 1=45.0
6 | 90625 4 | T7Y oS EHRED Y v— WASHER
7 | 40572 1 | EE v T+ BACK TACK CYLINDER CONNECTING BAR
8 | 4135 1 | By T FREFY R M NUT M5X0. 8
9 | 30804 1 | EE Yy T FREFY R M6 NUT M6X1.0
10 | 40571 1 | EETowsy BACK TACK CYLINDER CRANK CONNECTION
11 | 34410 1 |y 5ERE PIN
12 | 4839 2 | VYU EREE b (ERZ-- ¢4) | RETAINING RING (¢ 4)
13 | 34412 1 | YA EREELE BACK TACK CYLINDER CRANK
14 | 10754 1 | ) FEEREDTFHRL PINCH SCREW 6.75X24 L=16.0
15| BS07375 | 1 | NwH LnN—Z T4y FEED REVERSE LEVER BACK TACK SPRING
16 [ B140063 | 1 | /Nw & LIN—R T4 X kwsi— | FEED REVERSE LEVER BACK TACK SPRING STOPPER
17 | B140063 | 1 | /Sws L/A—Z bwsi— STOPPER PIN
18 | 25841 1 | RNy Lni—ZA byii—Fa1—T STOPPER PIN TUBE
19 | 17095 1 |1k&hER (EFZ- - -8mm) RETAINING RING (8mm)
20 | 40575 1 | 739D Lsi—#g FEED REVERSE SHAFT
21 | 40574 | PACZAACE FEED REVERSE LEVER
22 | 34451 1 | Ry sLn—211% FEED REVERSE LEVER HOOK PLATE
23 | 34452 1 |y Lni—2H2EHhl SCREW  M5X0.8 1=12.0
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AUTOMATIC FOOT LIFTER MECHANISM (PNEUMATIC)
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AUTOMATIC FOOT LIFTER MECHANISM (PNEUMATIC)

BaES|BH

No | PARTS No| QTY =44 DESCRIPTION
1 125830 1T |FLZ7>ULH FOOT LIFTER CYLINDER

2 | 25831 4 |FLI7Z>YHiERE SCREW M5X0. 8 L=60

3 |60123-02| 1 |EBEE#HFEIFL—F JOINT (STRAIGHT)

4 [60123-03| 1 | YA LY SILENCER

5 | 25837 1 | 2hFERLE SCREW M6X1.0 L=35.0

6 | 37102 2 | vk NUT M6

7 | 25835 1| Y8 syiqy CYLINDER CUSSION

8 | 25836 1 | KB#ILIR L-SHAPE PLATE

9 | 29056 1 | XB#LEKELERL SCREW M4X0.7 1L=16.0

10 | 31208 1T EYDys v— SPRING WASHER

11| 4137 1 {+vyk NUT M4

12 | 25816 1 | X8 KNEE LIFTER LIFTING LEVER
13 | 30601 1T | AFUTENTRIER L SCREW M5X0.8 L=10

14 | 25812 1 | ATY 58T SPRING SUPORT PLATE

15 | 28823 1 | RTYoy SPRING

16 | 28068 1 | RTY58IFTR L SCREW M4X0.7 L=20

17 | 4137 1 |+vb NUT M4
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SWITCH, CABLE
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SWITCH, CABLE

HaES|BY
No | PARTS No| QTY e DESCRIPTION
8 | 30022 5 [ #—Tno5>F ) CABLE COVER (SMALL)
9 | 8040 4 | =TS T UM tkHRl SCREW 9/64X40 L=8.0
10 | 30025 5 | 4—T9S52F 0N ikHdal T v +— | WASHER
11 | 39293 1 |REvRA9F PUSH BUTTON SWITCH
13 | 36431 1 | R4 YFTSHw b PUSH BUTTON SWITCH BRACKET
14 | 12418 2 | R4 9FTSHy bikdhal SCREW 13/64X32 L=9.0
15 | 16287 2 | A4 v FTSTy kDR LT v v— WASHER
16 | 36442 1 | R4 yFhn— SWITCH COVER
17 | 39295 2 |axrosEY PIN CONTACT
18 | 39296 2 |aroBEhN— PIN CONTACT COVER
19 | 25838 1 | RAvF4H5—TJL (0.3X2 L=1500) CABLE (2 LINES L=1500)
20 | 60543 2 | apbaEs PIN CONTACT
21 | 60466 1 | a2 415P CONNECTOR (15P)
22 | 60479 1 | ax492Hhs/—15P CONNECTOR COVER (15P)
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AIR PRESSER MECHANISM
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AIR PRESSER MECHANISM
HeEs | BY

No | PARTS No| QTY LLES DESCRIPTION
1 |30727 T |[L¥al—4% REGULATOR

2 | 30733 1 |EAE PRESSURE GAUGE

3 | 70566 1 |BEERFARL—F (¢6) JOINT

4 | 30744 1 |=vyTn NIPPLE

5 | 30728 1 |[L¥alL—42T37 vt REGULATOR BRACKET

6 | 30729 2 |73y bikhtal SCREW M6X1.0 L=12.0

7 {30730 2 | o4y bk ltrv b NUT M6X1.0

8 {28578 2 |75y bEORLRTY T v — SPRING WASHER

9 | 10599 2 17545y bikHR LI v vr— WASHER

10 | 40558 1 (90L& >F2—T (¢6-800mm) URETHANE TUBE (¢ 6-800mm)
111 30720C 1 | (&) 4 SOLENOID VALVE COMPLETE (2 STATIONS)
12 | 70567 1 |BRERFIILK(H6) JOINT (ELBOW)

13 130720-02) 2 |Ya1 LY SILENCER

14 130720-031 1 [FS9C1 (IRNwo290) PLUG C1 (BACK TACK)
15130720-03| 1 |F>4C1 (B&8EZ L) PLUG C1 (FOOT LIFTER)

16 | 39374 1 |BRE#EFAFL— Ry I 297) JOINT C2 (BACK TACK)

17 | 39374 1 |EEE#HFRFL—FC2(BBRZ EF) JOINT C2 (FOOT LIFTER)

18 | 40557-01( 1 [#7—TIL (Ny O FZv9) CABLE (BACK TACK)

19 1 30186 2 [ax03EY PIN CONTACT

20 | 4055701 1 [#—TL (BBEZ L) CABLE (FOOT LIFTER)

21 | 30186 1 |axo48EY PIN CONTACT

22 1 30185 1 |3axo46P CONNECTOR 6P

23 | 40147 1 |98 Fa—T(d4-520mm, /X258 %) |URETHANE TUBE (¢ 4-520mm, BACK TACK)
24 | 40148 1 [(PLBoFa—T(¢4-720mm, EFIEZ EIF) | URETHANE TUBE (¢ 4-720mm, FOOT LIFTER)
25 | 8130 4 |BEFMALL WOOD SCREW

26 | 30750 2 |[\/RAVE TUBE TIE

271 30750 1 |7—TILRAERNAF CABLE TIE

28 | 30151 1 |ax2%2Hh/1\— 6P CONNECTOR COVER (6P)
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BELT GUARD
BRES| B

No | PARTS No| QTY g DESCRIPTION

1 140112 1T | NILEA—F (3) BELT GUARD COMP.

2 [40112-01| 1 | NILbAH—F (A) BELT GUARD (A)

3 28138 2 | NILEA—F (A) ttHRL SCREW MEX1 L=10.0
4 110599 2 |l T yiig— WASHER

5 [40112-02| 1 | NI +H—F (B) BELT GUARD (B)

6 | 28138 2 | NILEA—F (B) kHRL SCREW MEX1 L=10.0
1 110599 2 | EHRLD Y rv— WASHER

8 |37288 2 [ NI EAH—F (B) BEEtl SCREW  M4X0.7 L=5.0
9 140112-03| 1 |~JL+H—F (C) BELT GUARD (C)

10 | 37288 2 | NILEA—F (C) kHRL SCREW  M4X0.7 L=5.0
10-1] 34629 T | NILFH—F (C) kHHL (&) SCREW  M4X0.7 L=8.0
11 [40112-04| 1 | RN)+H—F (D) BELT GUARD (D)

12 | 34629 2 | NILEA—F (E) kHHl SCREW  M4X0.7 L=8.0
13 | 31208 2 | ISR LD % iry— WASHER

14 | 31206 2 1599 F NUT M4

15 | 11830 1T [RNIrH—F (D) Y¥IHU THUMB SCREW

16 | 25823 1 [ NILEH—F (E) BELT GUARD (E)

17 | 15081 2 | RNILbAH—FARAL WOOD SCREW

18 [ 11142 2 | RRLDvyiv— WASHER

19 | 17529 1 | BHEBRXAE SYNCRONIZER SUPPORT

20 | 37102 2 | Ty k NUT M6

21 | 31613 | | BHEFErT—TNI52T CABLE CLAMP
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SEIKO SEWING MACHINE CO., LTD.

2—13—-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.jp./
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